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QUALITY CERTIFICATE iC i

P/0 No. : 19371

' CERTIFICATE No. : 151015
L/C No. : M934647 i U ;qmgig 2 510
ISSUED DATE _: 2015.03.19 'm g HUSTEEL Co,, Ltd. MANUFACTURED No. : 14-11-107
HEAD OFFICE  SHINAN B/D 15F, 943-19, DAECHI-DONG,
COMMODITY  : E.R.W.STEEL PIPE KANGNAM-GU, SEOUL. KOREA SUPPLIER : HUSTEEL CO, LTD.
DAEBUL PLANT 3RO:DAEBUL INDUSTRIAL COMPLEX, SAMHO-EUP, e
SPECIFICATION : APISL X-42 PSL1/ASTM A53B YEONGAM-GUN, JEOLLANAM-DO, KOREA CUSTOMER : PLESA ANAHUAC Y CLAS S.A. DE, C.V, Wwhesen
QUAN- NOMINAL, ORDER SIZE WEIGHT TENSILE TEST CHEMICAL COMPOSITION(%)
NO. HEAT_NO L k] . ‘O.Dh _w‘l;‘ m;:m gl ]PSIYS :1. :': wrs [ow| c[si|Ma|[ P | s [cu]m[e M| v]mm]r]e[ceo]em
inc inc . .2 3 -4 5 3
PCS | = /e - Pt |5 =
01 N65138 121|BPEB| 123/4(12.750|0225 20 | 3013 | T | 68,310 | 53,662 | 39 ( 79 | 70,050 | H | 6 |1 | 75|14 | 4 |16 {10 |20 | TR | TR |130{ 10
Ple|2|75|15|4 |16]|8 [25 |10 (14 |189] 7
Ple |1 |74]|14]|4 |15]7 |23 ]10(11]170| 6
02 N59203 81|BPEB| 123/4|12.750|0.225| 20 | 3013 | T | 68310 | 53662 | 38| 79| 69035 | H |6 |1 [75|11 |5 | 15|10 |20 [TR|TR |130] 10
] P 8|2 |77{11]|5 |16]6 |24 1013|190 10
P8 |z |76|11|5 |15]6 |23 |10(11|182] 8
03 N55958 12|BPEB| 123/4|12.750{0.250| 20 | 3341 | T | 69035 | 53517 | 38| 78 (70630 | H |6 |1 | 74|10 | 4 [12 |10 {20 |TR | TR [140| 10
P|l7|1|75]9 |4 |12]5 [23]|10]10 (180 6
Pl7 |1 |74|9 |4 11|55 |22]|10]|9 |178| 6
HYDROSTATIC TEST ZINC IMPACT TEST *13 N+D-T FLATTENING OR VISUALZ METALLOGRAPHIC RESIDUAL
NENE | sosmacTRsy| uMEsDg  [HESIOR ( ur ) BEND TEST DIMENSION TEST MAGNETISM
NO. —
Ll RESULT WZC | CST i ETL ( o )T GOOD GOOD GOOD GOOD GOOD
Psl | sec T g/m | TIMES Inch DIV Energy SIZE FLANGE REVERSE CRUSH
*9 *10 11 12 W M el 3 TEST FLATTENING TEST TEST
011270 5 | coop 930
- Latest edition per AP 5L(45th,2013) ASTM(2012)
- HARDNESS MAX 22 HRC AS PER NACE MR 0175
02| 1410| 5 | coop 930
03] 1410| 5 | coop 930

K *1.Type of Pipe Ends *2. O.D :Outside Diametez. W.T ;Wall Thickness *3.D L :Llongitudinal T :7Tr
0 BPE Black Pisin Ends GPE Galvanteed Plain Ends *4. Tensile Test -TS :Tensile Strength, YS :Yield Strength, YR : Yield Ratio, EL : Elongation, WTS : Weld tensile strength, Gauge Length : 2 inch, X.P method :05% Underload
T BPEB BPE Bevelled GPEB GPE Bevelied *5. H:Heatanslysis, P :Productanalysis *6. -2 :x1/100,-3 :x1/1000, -4 :x1/10000,-5 :x1/100000, Tr ‘Trace *7. B :Base Metal, W :Weld Line. H : Heat Affected Zone
E BTE Black Thrraded Ends CTE Cahanized Threaded Eads *8. Specimes Size A:10x10mm, B:10275mm, C:10x6.6mm, D:10x5.0mm, Directiom Transverse =9. TP :Testing Pressure, H.T :Holding Time  *10. Heat Treatment Seam Normalizing
BYC | BuckThreaded &Coupled | GTC | GCahanied Threadedd Counled | =11 WZC : Welght of Zinc Coating, CST : Copper Sulphate Test  *12. TPI : Threadsperinch, ETL : Effective length of threads *13. NDT :UT, Reference Stasdard 32 ¢ Drilled Hole
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION : Y
SURVEYOR THIS CERTIFICATE IS ISSUED ACCORDING TO EN 10204 3.1(1S0 10474 3.1 B) MANAGER OF QA TEAM
HMC C-30-05+21) = HAEEAMO] S7 I8 HABE 2] ARBAl SNy BRIV BN = 2lon], HARSTA & - MEA AHEAM HE(YH231E)2 B0[E F8id! £ Aslich PAGE : 1/ 2
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P/0 No. 19371 QUALITY CERTIFICATE e e —

. CERTIFICATE No. : 151015
L/C No. : M934647 U 5“”‘“3#8 J
ISSUED DATE  : 2015.03.19 'm g HUSTEEL Co.,Ltd. MANUFACTURED No. : 14-11-107
HEAD OFFICE  SHINAN B/D 15F, 943-19, DAECHI-DONG,
COMMODITY _ : ERW.STEEL PIPE KANGNAM-GU, SEOUL. KOREA SUPPLIER : HUSTEEL CO, LTD.
DAEBUL PLANT 3RO;DAEBUL INDUSTRIAL COMPLEX, SAMHO-EUP, Eﬁe-ﬂ‘ﬂdw
SPECIFICATION : API 5L X-42 PSL1/ASTM AS3B YEONGAM-GUN, JEOLLANAM-DO, KOREA CUSTOMER : PLESA ANAHUAC Y CLAS S.A. DE. C.v, ¥ e
QUAN- NOMINAL ORDER $1ZE WEIGHT TENSILE TEST CHEMICAL COMPOSITION(%)
ND. HEAT_NO v _|mvee| | oo T wr Juewem ol | v [elw| wis |ov[c]si|m plsfec[nle]m| v n|n]es[cfrm
inch | inch ft PSt % | % -2 : -3 -4 -5 -3
¥ PS1 .
- *1 2 b *3 4 2 3
04 N60240 10|BPEB| 12 3/4|12.750(0.250| 20 3341 | T | 68,745 | 54,242 | 37 | 79| 70485 | H | 6 1 78 |14 | S |11 |10 {20 | TR | TR |140| 10
P|8 2 80|14 |5 |12 | 6 |27 |10 | 12 |193| 7
: P |8 2 79|14 |5 |12 ]| 7 |26 |10 | 11 |184| 7
05 N25625 58|{BPEB| 123/4|12.7500.250} 20 3341 | T | 68165 | 53662 | 39| 79| 70775 | H | 6 | 1 7811416 |11 (10 {20 |TR | TR |130]| 10
P|7 2 7811416 |11 | 5 |23 |10 |12 |175| 7
Pl7 1 771146 (10| S |21 |10 |11 |165| 7
06 N53138 2|BPEB 14 |14.000(0.250] 20 3675 | T | 68455 | 55692 | 40| 81 | 72661 | H | 6 | 2 77|13 ]| 4 |14 110 |20 | TR | TR [140| 10
P|8 |2 |80(13{6 |13 |7 |25 |19 |11 ]195| 7
P-|-B 13 79112 |5 12| 7 |23 18| 9 |1B7| 6
HYDROSTATIC TEST ZINC HARD IMPACT TEST *13 N-D-T FLATTENING OR VISUALE: METALLOGRAPHIC RESIDUAL
TReATMENT| COATINGTEST | THREADS TSt (v ) BEND TEST DIMENSION TEST MAGNETISM
NO.| gp [mr e T
5| wesuer wzc [ o 1~ en «( 0) GOOD GOOD GOOD GOOD GOOD
PSI | sec T g/m' | TIMES inch DIV Energy SIZE FLANGE REVERSE CRUSH
*9 10 ° *11 12 hv = (ind,]) 8 TEST FLATTENING TEST TEST
04| 1410| 5 | GOCD 930
- Latest edition per APl 5L(45th,2013) ASTM(2012)
- HARDNESS MAX 22 HRC AS PER NACE MR 0175
05] 1410 S | GOOD 930
06| 1280 5 | GOOD 930
N *1.Type of Pipe Ends *2 QD :Outside Diameter, W.T :Wall Thickness *3. Directiorr L : Longitudinal T : Transverse
0 BPE Black Plain Ends GPE Gabaatzed Main Ends *4. Tenslle Test -TS :Tensile Strength, ¥S : Yield Scength, YR : Yield Ratio, EL : Elongation, WTS : Weld tensile strength, Gauge Length : 2 inch, Y.P method :0.5% Underioad
T BPEB BPE Bevelied GPEB GPE Bevelled *5. H:Heatanalysis, P :Productanalysis *6. -2 1x1/100,-3 :x1/1000, -4 :x1/10000,-5 : x1/100000, Tr :Trace *7. B :Base Metal, W :Weld Line, H : Heat Affected Zone
E BTE Black Threaded Ends CTE Cahunczed Threaded Ends *8. Specimen Size A:10x10mm, B:10x7.5mm, C:10x6.6mm, D:10x5.0mm. Directiom Transverse *9. TP :Testing Pressure, KT :Holding Time  *10. Heat Treatment Seam Normalizing
BTC | SiackTureaded &Coupled | GTC | Gatanized Threaded&iCowpled | » 31, W2C : Weight of Zinc Coating CST :Copper SulphateTest  *12. TPI : Threadsper inch, ETL : Effective length of threads *13. NDT :UT, Reference Sandard 3.2C Drilled Hole
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION ; 5 yeor
SURVEYOR THIS CERTIFICATE IS ISSUED ACCORDING TO EN 10204 3.1(1SO 10474 3.1 B) MANAGER OF QA TEAM
HMC C-30-05-(21) E HAEIM F7IE FASK 2] ASA| UTY BAV} G 5 2SO0, HASYAM H - BEA| ARM HE(HY231E)2 501U FEH $ AUsLich PAGE : 2 / 2
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